
  

NEW ISSUE Underlying Rating:  S&P Global Ratings “A+” 
Book-Entry-Only Insured Rating: S&P Global Ratings “AA” 

Insurance:  Assured Guaranty Municipal Corp. 
 

This Final Official Statement is dated March 26, 2019 
 

In the opinion of Barnes & Thornburg LLP, Indianapolis, Indiana, (“Bond Counsel”) under existing laws, interest on the 2019A Bonds (as hereinafter 
defined) is excludable from gross income for federal income tax purposes under Section 103 of the Internal Revenue Code of 1986, as amended and in 
effect on the date of issuance of the 2019A Bonds, is not an item of tax preference for purposes of the federal alternative minimum tax. In the opinion 
of Barnes & Thornburg LLP, Indianapolis, Indiana, under existing laws, interest on the 2019A Bonds is exempt from income taxation in the State of 
[...]
Approximately forty percent (40%) of the sewer systems in the City are combined, sanitary and storm drains which 
result in overflows into streams, and, ultimately, Ohio River in severe wet weather events.  The City has been very 
active in attempts at mitigating the penalties and damages which may be assessed, including pursuing legal actions 
for indemnity and contribution from EMC, the City’s prior private management firm for the Sewage Works utility, 
and previous and current insurance carriers.  The City has paid a $490,000 civil penalty to resolve all claims and 
liability for alleged past violations.  The City submitted the Integrated Overflow Control Plan (“IOCP”) to the EPA 
on May 31, 2013.  The IOCP submitted called for $540 million program implemented over 28 years.  
 
The EPA and IDEM, on June 16, 2014 informed the City that it was not going to approve the IOCP as submitted due 
to several technical reasons. In response the City issued a Notice of Dispute regarding the disapproval as allowed by 
the consent decree.  On December 16, 2015 the City reached an agreement with the EPA, DOJ and IDEM for 
Evansville’s federally mandated IOCP, known as Renew Evansville.  Under the terms of the agreement, Evansville 
will spend $729,000,000 over 24 ½ years to significantly upgrade the City’s Sewage Works infrastructure, improve 
operations and dramatically reduce water pollution to comply with the Clean Water Act.  The City’s Sewage Works 
utility must reduce the number of combined sewer overflow (CSO) events – wastewater that overflows into the Ohio 
River and Pigeon Creek during weather events – to no more than four per year.  These improvements and related bond 
issues will require increases in sewer rates and charges in order to provide adequate revenues for the resulting debt 
service requirements and the debt service coverage.  The City’s Common Council must adopt a rate ordinance to 
adjust sewage rates.  
 
Due to revisions in planning level costs, on January 11, 2019 the City re-opened discussions with the DOJ, EPA and 
IDEM in order to seek revisions to the proposed timing and nature of the improvements to the City’s Sewage Works 



 -18-

infrastructure. At the time of this document, no agreement has been reached between the parties. See 
AUTHORIZATION AND APPROVAL PROCESS described herein. 
 
To the knowledge of the officers and counsel for the City, there is no litigation pending or threatened, against the City, 
which in any way questions or affects the validity of the 2019A Bonds, the collection of revenues of the Sewage 
Works, the pledge of Net Revenues to the payment of the 2019A Bonds, or any proceedings or transactions relating 
to the issuance, sale or delivery thereof.   
 
The officers and counsel for the City will certify at the time of delivery of the 2019A Bonds that there is no litigation 
pending or in any way threatened questioning the validity of the 2019A Bonds, or any of the proceedings had relating 
to the authorization, issuance and sale of the 2019A Bonds, the Bond Ordinance or the Project would result in a 
material adverse impact on the financial condition of the City.  
 

CERTAIN LEGAL MATTERS 
 
Legal matters incident to the authorization and issuance of the 2019A Bonds are subject to the unqualified approving 
opinion of Barnes & Thornburg LLP, Indianapolis, Indiana, Bond Counsel, whose approving opinion will be available 
at the time of delivery of the 2019A Bonds.  Barnes & Thornburg LLP has not been asked nor has it undertaken to 
review the accuracy or sufficiency of this Official Statement, and will express no opinion thereon.  The form of opinion 
of Bond Counsel is included as Appendix D of this Official Statement. 
 

LEGAL OPINIONS AND ENFORCEABILITY OF REMEDIES 
 
The enforceability of the rights and remedies of the registered owners of the 2019A Bonds under the Bond Ordinance 
and the availability of remedies to any party seeking to enforce the lien on the Net Revenues are in many respects 
dependent upon judicial actions which are often subject to discretion and delay.  Under existing constitutional and 
statutory law and judicial decisions, including specifically Title 11 of the United States Code (the federal bankruptcy 
code), the enforceability of the rights and remedies under the Bond Ordinance and the availability of remedies to any 
party seeking to enforce the lien on the Net Revenues may be limited. 
 
The various legal opinions to be delivered concurrently with the delivery of the 2019A Bonds will be qualified as to 
the enforceability of the various legal instruments by limitations imposed by the valid exercise of the constitutional 
powers of the State and the United States of America and bankruptcy, reorganization, insolvency or other similar laws 
affecting the rights of creditors generally, and by general principles of equity (regardless of whether such 
enforceability is considered in a proceeding in equity or at law).  Those exceptions would encompass any exercise of 
federal, State or local police powers (including the police powers of the City and the State), in a manner consistent 
with the public health and welfare.  The enforceability of the Bond Ordinance and the availability of remedies to a 
party seeking to enforce the lien on the Net Revenues, in a situation where such enforcement or availability may 
adversely affect the public health and welfare, may be subject to those police powers. 

__________________________________ 
  





  

(This page intentionally left blank.)



  

APPENDIX A





  

TABLE OF CONTENTS 
 
  Page(s) 
 
City of Evansville 
  System Overview ........................................................................................................................................... A-1 
  Facilities ............................................................................................................................................... A-1 – A-2 
  Rates ............................................................................................................................................................... A-2 
  Rate History ................................................................................................................................................... A-2 
  Debt Service Coverage ................................................................................................................................... A-2 
  User Connections ........................................................................................................................................... A-3 
  Customer Use ................................................................................................................................................. A-3 
  Large Users .................................................................................................................................................... A-4 
 General Physical and Demographic Information  
  Location ......................................................................................................................................................... A-5 
  General Characteristics .................................................................................................................................. A-5 
  Administration and Staff ................................................................................................................................ A-6 
  Planning and Zoning ...................................................................................................................................... A-6 
  Education ....................................................................................................................................................... A-6 
  Higher Education ........................................................................................................................................... A-6 
  Pension Obligations............................................................................................................................ A-7 – A-12 
General Economic and Financial Information 
  Commerce and Industry ................................................................................................................... A-13 – A-14 
  Large Employers .......................................................................................................................................... A-15 
  Employment ................................................................................................................................................. A-16 
  Population .................................................................................................................................................... A-16 
  Age Statistics ................................................................................................................................................ A-17 
  Educational Attainment ................................................................................................................................ A-17 
  Miscellaneous Economic Information .......................................................................................................... A-18 
  Schedule of Indebtedness ................................................................................................................. A-19 – A-20 
  Debt Ratios ................................................................................................................................................... A-20 
  Schedule of Historical Net Assessed Valuation ........................................................................................... A-21 
  Detail of Net Assessed Valuation ................................................................................................................. A-22 
  Comparative Schedule of Certified Tax Rates ............................................................................................. A-23 
  Property Taxes Levied and Collected........................................................................................................... A-24 
  Large Taxpayers ........................................................................................................................................... A-25 
 
For Utility Bonds:  *The General Information section contains information regarding the tax base of the City; however, 
NO PROPERTY TAXES ARE PLEDGED TO PAYMENT OF THE SEWAGE WORKS REVENUE BONDS OF 
2019A. 



  

(This page intentionally left blank.)



 A-1 

CITY OF EVANSVILLE 
 
 
SYSTEM OVERVIEW 
 
The City of Evansville (the “City”) wastewater collection and treatment system is composed of approximately 900 
miles of separate and combined sewers, 94 lift (pumping) stations, and two major wastewater treatment plants, the 
Eastside and Westside plants. The Eastside plant currently uses conventional activated sludge treatment process with 
a design capacity of 22.5 MGD and wet weather capacity of 27 MGD. The Westside plant uses conventional activated 
sludge and a Biological Activated Filter (BAF) process with a design capacity of 30.6 MGD and wet weather capacity 
of 40 MGD. Total dry weather treatment capacity for Evansville is 53.1 MGD. Digested sludge from the Westside 
plant is pumped through a four-mile force main to the Eastside plant for dewatering and disposal.  Dewatered sludge 
from the Eastside plant is stockpiled and trucked to nearby agricultural land or landfills for final disposal. 
 
FACILITIES 
 
Eastside Wastewater Treatment Facilities: 
 
The initial Eastside Wastewater Treatment Plant was constructed in 1955 and consisted of two primary clarifiers.  In 
1958, additional primary clarifiers, chlorination facilities, and anaerobic digesters were constructed.  In 1973, the plant 
was expanded by adding secondary treatment and sludge digestion and dewatering facilities.  These facilities included 
aeration tanks, secondary clarifiers, a chlorine contact tank, and belt presses.  The plant’s rated design flow is 18.0 
MGD dry weather and 22.5 MGD wet weather with a 27.0 MGD wet weather peak. 
 
Today, the Eastside Wastewater Treatment Plant’s preliminary treatment facilities consist of a mechanically cleaned 
bar screen, three raw wastewater pumps, and two operating Smith & Loveless grit systems. The wastewater goes from 
preliminary treatment facilities to seven rectangular primary clarifiers and then three aeration basins. Three blowers 
located in the secondary control building provide air to the aeration basins.  Flow then passes through three secondary 
clarifiers and two chlorine contact tanks.  Six return activated sludge (RAS) pumps are utilized to return sludge to the 
aeration basins and three waste activated sludge (WAS) pumps are used to waste activated sludge.  There are three 
primary anaerobic digesters and one secondary anaerobic digester.  Three centrifuges are used to dewater sludge 
before disposal on agricultural land or in the local landfill. 
 
The average wastewater flows and Biochemical Oxygen Demand (“BOD”) and Suspended Solids loadings for the 
Calendar Year 2018 for the Eastside Wastewater Treatment Plant are as follows: 
 
  Average Wastewater Flow   15.8 MGD 
  Average BOD loading   17,945 lbs./day 
  Average Suspended Solids loading  20,551 lbs./day 
 
Westside Wastewater Treatment Facilities: 
 
The initial primary treatment facilities at the Westside Wastewater Treatment Plant were constructed in 1956.  The 
treatment plant at that time consisted of six primary clarifiers.  The plant was expanded in 1973 to provide secondary 
treatment and a Biological Activated Filter (BAF) was placed online in 2009 providing an additional 14 MGD of wet 
weather treatment. The secondary treatment facilities included aeration tanks, secondary clarifiers, a chlorine contact 
tank, anaerobic digesters, and a sludge force main with pumps to transport sludge to the Eastside Wastewater 
Treatment Plant.  The plant design capacity is rated at 30.6 MGD dry weather and 40 MGD peak wet weather. 
 
The preliminary treatment facilities include a mechanically cleaned bar screen, three raw wastewater pumps, and one 
functioning Smith & Loveless grit system.  Six primary clarifiers are followed by three aeration basins.  Three 
secondary clarifiers are followed by one chlorine contact tank.  Three aeration blowers provide air to the aeration 
tanks.  The secondary clarifier facilities also include six RAS pumps and three WAS pumps for returning and wasting 
secondary sludge.  Waste activated sludge is thickened by two gravity belt thickeners before being pumped to the 
primary digesters. The BAF is a fixed film biological process and provides an additional 10 MGD of dry weather 
treatment with a capacity to treat up to 14 MGD wet weather. There are three primary anaerobic digesters and one 
secondary anaerobic digester for sludge treatment.  The digested sludge is pumped to the Eastside Wastewater 



 A-2 

Treatment Plant for dewatering and disposal.  Effluent is pumped by three effluent pumps at high river stage and 
during sustained wet weather events. 
 
The average wastewater flows and BOD and Suspended Solids loadings for the Calendar Year 2018 for the Westside 
Wastewater Treatment Plant are as follows: 
 
  Average Wastewater Flow   17.5 MGD 
  Average BOD loading   18,156 lbs/day 
  Average Suspended Solids loading  23,849 lbs/day 
 
RATES 
 
The rates for the City’s Sewage Works (the “Sewage Works”) are set and approved by the City Common Council.  
The current rates were effective on January 1, 2019 pursuant to Ordinance No. F-2016-31 adopted by the Common 
Council on October 24, 2016. The sewer rates and charges were increased based on a cost of service study which has 
been or will be implemented in four phases effective January 1, 2017, January 1, 2018, January 1, 2019 and January 
1, 2020. 
 
RATE HISTORY 
 

 
Year 

Date 
Approved 

 
Ordinance 

Inside City Bill – 
5,000 Gallons   

 

     
2020 10/24/2016 F-2016-31 Phase IV $85.30  
2019 10/24/2016 F-2016-31 Phase III 79.80  
2018 10/24/2016 F-2016-31 Phase II 70.60  
2017 10/24/2016 F-2016-31 Phase I 61.90  
2016 10/28/2013 F-2013-14  Phase III 55.05  
2015 10/28/2013 F-2013-14  Phase II 46.65  
2014 10/28/2013 F-2013-14  Phase I 43.15  
2012 07/12/2010 F-2010-7    Phase II 32.95  
2011 07/12/2010 F-2010-7    Phase I   29.67  

 
Approved by City Common Council. 
 
DEBT SERVICE COVERAGE 
 

Year Net Revenues Debt Service Coverage 
    

2018      $48,957,961 $20,701,912 236% 
2017       38,463,433  18,735,264 205% 
2016       32,999,419    18,018,057* 183% 
2015          25,189,152    13,882,500* 181% 
2014 22,803,441 13,201,976 173% 

 
Source: City of Evansville Sewage Works. 
 
*The Sewage Works made three interest payments during 2015.  The interest due on January 1, 2016 for the 2013A 
Bonds, 2013B Bonds and 2014C Bonds was paid by the registrar and paying agent on December 31, 2015.  The debt 
service amount assumes these payments were made January 1, 2016 to better reflect a normal year’s payment cycle 
of January 1 and July 1. 
 
  



 A-3 

USER CONNECTIONS 
 
Based upon information provided by the utility billing personnel, the number of Sewage Works customers is reported 
as follows: 
 
   

Year 
Number of 
Customers 

  
2018   53,599* 
2017 53,416 
2016  
2015 

53,314 
52,961 

2014 52,663 
2013       53,412** 
2012 51,520 
2011 51,376 
2010 51,107 
2009 51,399 

*As of December 31, 2018. 
**Billing system change resulted in higher than normal customer count in that year. 
 
CUSTOMER USE 
 

  Percent of Total Billed Flow  Percent of Total Revenues 
 Year Commercial/Industrial Residential  Commercial/Industrial Residential 

       

 2018 58.6% 41.4%  52.0% 48.0% 
 2017 58.3% 41.7%  51.7% 48.3% 
 2016 57.7% 42.3%  48.3% 51.7% 
 2015 57.7% 42.3%  47.1% 52.9% 
 2014* 56.3% 43.7%  45.8% 54.2% 
       

*Change in rate structure in 2014 resulted in a shift of cost recovery to the commercial and industrial customers. 
 
  



 A-4 

 
LARGE USERS 
 
The following is a list of the ten largest users of the Sewage Works according to the utility records.  Total billed 
revenue for the twelve months ended December 31, 2018 was $67,727,321.  The ten largest users as presented below 
accounted for approximately 13.6% percent of billed revenue.   
 

  Twelve Months 
Ended December 31, 2018 

    Billed 
Name Type of Business Usage  Revenue 
  (100/gallons)   
 
Mead Johnson Nutritional* 
 

 
Pharmaceutical manufacturing 
 

 
1,760,790 

  
$1,748,848 

Ameriqual Foods, Inc.* Food processing for military 
 

1,295,710  1,468,881 

University of Southern Indiana 
 

Higher education 
 

855,070  1,151,651 

Azteca Milling LP Mfg. of corn masa 
 

761,400  898,551 

PPG Industries Inc.* 
 

Mfg. of various glass products 818,900  827,192 

Deaconess Hospital* 
 

Health care facility 
 

831,300  800,507 

Berry Global Inc.* 
 

Mfg. plastics 1,019,170  716,898 
 

SRG Global (Formerly Guardian) Mfg. plastics 
 

631,240  618,199 

St. Vincent Evansville (1) 
 

Health care 566,290  548,905 

Evansville-Vanderburgh School Corp. Public education 392,590  457,352 
     
  8,932,460  $9,236,984 
*Net of evaporated water credit. 
 
(1) Formerly St. Mary’s Hospital. 

    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 A-5 

GENERAL PHYSICAL AND DEMOGRAPHIC INFORMATION 
 
 
LOCATION 
 
The City is located in Vanderburgh County (the “County”) in southwestern Indiana, along the Ohio River.  The City 
is easily accessible to St. Louis, Indianapolis, Cincinnati, Nashville and Louisville. 
 
GENERAL CHARACTERISTICS 
 
Located in southwestern Indiana along the banks of the Ohio River, the Evansville Metropolitan Statistical Area 
(“MSA”) and the County are known for a wide variety of industries including the production of nutritional products, 
pharmaceuticals, aluminum sheet, automobiles, auto glass, coal and oil, and plastics.  City residents have a variety of 